e

.
vl
%ﬁ?’ﬁ%&%




@ MONTGOMERY WATSON




TABLE OF CONTENTS

EXECUTIVE SUMMARY

GENERAL DESCRIPTION OF EQUIPMENT

STATEMENT OF PERFORMANCE CAPABILITIES TO BE VERIFIED
TESTING LOCATION

Feedwater Quality:

Test Site:

TESTING SCHEDULE

LIST OF PARTICIPANTS

SECTION 1- ENVIRONMENTAL TECHNOLOGY VERIFICATION RESPONSIBILITIES

1.1 PROJECT ORGANIZATION, INCLUDING OPERATIONAL AND
ANALYTICAL SUPPORT

1.2 PROJECT PARTICIPANTS
1.3  DEFINITION OF ROLES AND RESPONSIBILITIES OF PROJECT PARTICIPANTS

1.3.1 Field Testing Organization Responsibilities
1.3.2 Manufacturer Responsibilities
1.3.3 Operator and Test Site Staff Responsibilities
1.3.4 Water Quality Analyst Responsibilities
1.4  SITE NAME AND LOCATION
[...]
pre-oxidation, coaguiation, flocculation, sedimentation, granular media filtration,
chloramination, and corrosion control. Chlorine residual will be quenched with a
solution of sodium bisulfite prior to start of MS2 seedings. This site offers a number of
significant advantages for conducting the ETV.

The feedwater to the system will consist of plant filtered, before addition of chloramines
and corrosion control chemicals. If unchloraminated filtered water cannot be made
available due to site-restriction issues, chloraminated filtered water (plant effluent) wilt
be used. In this later case, chloramines will be quenched before any MS-2 seeding.

Feedwater Quality:

¢ High hardness and pH can contribute to fouling/scaling of the lamp quartz sleeves
and provide an opportunity to test the efficiency of the lamp sieeve cleaning
mechanism

¢ FElevated levels of organic material typically result in water with a low UV
transmittance level which will challenge the efficiency of the UV irradiance produced

by the reactor

Test Site:

« Research facility dedicated to research projects since 1995

Access to Otay WTP plant effluent with typical UV transmittance level of 85 percent
Fully-equipped on-site water quality laboratory

On-site operations trailer with office, conference and computer facilities

All utilities, including power, lighting and hot water, in addition to potable water and

wastewater
» Complete safety facilities, including chemical containment, shower and eyewash

® & o &

@ ES-2



NSF FOD Executive Summary

TESTING SCHEDULE

TestingMonth: | 1 | 2 | 3|4 |5 | 6| 7|89 10112
| 2188138

_ . i | -
Calendar Month of: | < { : 2 3 b

Task 8; Initial Operations

Task 1: Verification Testing
Runs and Routine
Equipment Operation

Task 2: Feed Water and
Finished Water Quality

Task 3: Decumentation of
Operating Conditions and
Treatment Equipment Performance

Task 4. Microbial Inactivation

Task 5. Bata Management

Task 6: QA/QC

Task 7: Draft Final Report

Figure ES-1
UV Verification Testing Schedule

LIST OF PARTICIPANTS
The participants in the ETV are:

Montgomery Watson: Field Testing Organization
Trojan Technologies Inc.: Manufacturer
City of San Diego: Pilot Plant Operations and Water Quality Analysis

@ ES-3



G

o

S ON
ENVIRONMENTA T

1
L OGY VERIFICATION
TESTING S i

EC
EC E
RE IBILITIES

s ol

I
NOL
PON

This document is a Field Operations Document (FOD) for the EPA/NSF Environmental
Technology Verification (ETV) Program. The ETV will evaluate the Trojan UVSwift
System Ultravioiet light (UV) System for the inactivation of microbial contaminants. This
FOD was developed in accordance with the EPA/NSF Protocol for Equipment
Verification Testing for Inactivation of Microbiological Contaminants - Final Protocol —
August 9, 1999 ("NSF Protocol”).

This section defines the ETV participants and their roles and responsibilities. The key
participants in the ETV include the Fieid Testing Organization (FTQO), the UV
manufacturer, the testing site owner, the operations staff, the analytical staff and the
data management staff. This section also includes information on the testing site.

1.1 PROJECT ORGANIZATION, INCLUDING OPERATIONAL AND ANALYTICAL
SUPPORT

Figure 1-1 is an organization chart showing the project participants and the lines of
communication established for the ETV. The FTO, Montgomery Watson, provides
overall management of the ETV through the project manager and project engineers.
The responsibilities of the FTO are detailed below. The UV manufacturer for the ETV is
Trojan Technologies inc. The manufacturer's representative will ensure that all
responsibilities of the manufacturer (also described in detail below) are met in a timely
and complete manner. The operations management and staff are from the test site at
the City of San Diego Otay Water Treatment Plant, Aqua 2000 Research Center in San
Diego, California. Water quality analyses will be provided by the City of San Diego
laboratory, which is a state-certified, third-party accredited and EPA-accredited
laboratory. A copy of the laboratory accreditation is provided in Appendix A. Data
management will be performed by the FTO, Montgomery Watson.

1.2 PROJECT PARTICIPANTS

A list of each project participant and relevant information, including name, affiliation,
mailing address, contact person, role, telephone and fax numbers and e-mail address is

included in Table 1-1.

@}) 1-1



¢k

NOSIVA AHIWOSLNON @

uonediunwwoy jo ssulq Buimoys Jeyy jeuoneziuebio

uosjep AsewoBiuop
S0jnog BUI
1abeuepy ejeq

|-} @1nbi4

oBaig ueg jo Aun

uigeys uyor
SISA[euy

oBei ues Jo A0
'I'd ‘opeiibes jney

uefod |
UBWISOD) Wip

TENS TN w,.;_mcmmms“ suonendp

aAneIUSSaIday
BinjoejnuenR

uosjep AdewobBiuopy

YHwielsy pey
Tosuibug 199l0ig

uosjepn Alswobiuop
Jswieyuadd ueop
Jebetiefy 15aloid

| uosiepn AeWoBiuoy

| 'Q'yd 'weypy Jewes
| TeBeuepy jusi)

2

UO1}098 g

Q04 48N



el

NOSIVAY AMINOSINOW @

W00 MUID)SOINOG BUl| ew-3
£2£9-895-079 xed
$b29-895-979 ‘BUOUd

sebBeueyy elRQ)

60116 VO 'Buapesed
1S NuEAA 18T gag

uosiapp Adswobijuop

sojnog eur

WO ANNYIOHLRNVYNSO DM iew-3 leBeuepy L1y ASN
0E0E-/8P-61G 1¥e4 janpaid epeueD) 'OLBILQD ‘UopUOT Jabeugy| npoid
GLGEX QOVE-LGY-6LG auold | sJaimoeinuepy peoy 8108 0ZOC -out seibojouyoa) ueios} uBLISoD wip
uonneg buusauibug
LOISIAIG UDNDnpold 4818 AN
052€-890-6L9 xed JabBeuep Zy6L6 VD 'essy e Juswipiedaq saunn Jo3B M
£EZE-899-619 :suoyd Aiojeroqe OALQ BMOIY PGS oBayg ueg jo AND ueyD uyor
ACDTBUUES AN0PSmMZLL ew-g J08IA1dng G616 luiopeD Juswpedag
YSH0-92y-619 xed suopesadQ BISIA BINYD ‘peOYy 81Senp 005 ) 191 @ JuBld Lonenld Ael0
ZGY0-¥Ty-619 8uoyd lojuag 000z enby oBai() ueg jo Ao 10Zpay| ayiN
WO MmW@UHWEeID [iey rew-3 Gi6l6
6618-8£4-858 xed BISIA BINYD 'PROY 91$enpA 001
¥618-BE5-858 8uUoUd | JesuiBug iosfoiy Jeajue) yoseasay 0o0z enby uosiep Asswobiuon YRS ey

AOD IsUURS UIWUpEMIL

‘pew-3 A85t-10426 vO 'oBei ueg Jwswipedag
LOTY-EEG-6L9 Xed labBeuep 009 ajng lejemeisepn uejjodonepn
ZZZP-CEG-619 auoUd suopesdQ Pa4g .4, 009 oBei(g uesg jo AuD opuelBe mey

WOS" MW Wisjuaddo ueol
‘feul-3

£2€9-89G-929 xed

€5/9-89G-0¢8 'suoyd

JaBeue 1098foig

80L16 YD ‘euspesed
1S UM 18T 666

uosyepn Aswobiuop

Busyuaddo ueor

WO MW@IWeYpEJoWES (leW-3

€Z£9-896-929 xed
16/9-895-979 ‘suoyg
e leu-gXedpucyd

sefeuepy Juan

60116 VO 'Buspesed
1S INUeAA JSB 666

T B R AT T TR s

uosiad 19ejuos

SSaIPPY :

uosiepn AswoBiuop
uonelv

SINVdIOILHVd ANV NOILVZINYOHO ONILSTL NOILYDIINIA

k-l 378Vl

WELDY Jowes

Auedidlied .

L Uoljoesg

04 4SSN




a4

NSF FOD Section 1

1.3  DEFINITION OF ROLES AND RESPONSIBILITIES OF PROJECT
PARTICIPANTS

1.3.1 Field Testing Organization Responsibilities
The specific responsibilities of the FTO, Montgomery Watson, are to:

» Provide the overall management of the ETV through the project manager and the

project engineers.

s Provide all needed logisticai support, the project communication network, and all
scheduling and coordination of the activities of all participants.

» Manage, evaluate, interpret and report on data generated in the ETV.

* Evaiuate the performance of the UV technology according to the FOD and the
testing, operations, quality assurance/quality control (QA/QC), data management
and safety protocols contained therein.

* Report on the performance of UV technology.

* Provide all quality control (QC) information such as calibrations, blanks and
reference samples in an appendix to the final ETV report; report all raw analytical
data in an appendix to the ETV report.

» Provide all data generated during the ETV in hard copy and electronic form in a
common spreadsheet or database format.

« Montgomery Watson’s Applied Research Laboratory will be providing the stock
culture of the coliphage.

1.3.2 Manufacturer Responsibilities

The specific responsibilities of the UV manufacturer, Trojan Technologies Inc., are to:

« Provide complete, field-ready equipment for the ETV at the testing site in Chula
Vista, California. This includes the UV reactor, the collimated beam apparatus, and
the reference sensor.

¢ Provide logistical and technical support as required throughout the ETV.

» Provide technical assistance to the FTO during the initial 2-week testing and provide
guidance during operation and monitoring of the UV equipment being tested.

* Provide partial funding for the project.

« Attend project meetings as necessary.



NSF FOD Section 1

1.3.3 Operator and Test Site Staff Responsibilities

The specific responsibilities of the operations and test site staff from the City of San
Diego Water Department are to:

*+ Provide set-up, shake-down, operations, maintenance and on-site analytical
services according to the FOD and the testing, operations, QA/QC, data
management and safety protocols contained therein.

e Provide the necessary and appropriate space for the equipment to be tested in the

ETV.
» Provide all necessary electrical power, feedwater and other utilities as required for

the ETV.
e Ensure that the test site has feedwater quality consistent with the objectives of

verification testing.
¢ Provide all necessary drains to the pilot test.

1.3.4 Water Quality Analyst Responsibilities

The specific responsibilities of the water quality analytical staff from the City of San
Diego Laboratory are to:

» Provide all off-site water quality analyses prescribed in the FOD according to the
QA/QC protocols contained therein.

» Provide reports with the analytical results to the data manager.

+ Provide detailed information on the analytical procedures implemented.

The specific responsibilities of the microbiology staff from the City of San Diego Marine

Microbiclogy Laboratory are {o:
e Conduct all MS-2 coliphage assays as prescribed in the FOD according to the

QA/QC protocols contained therein.

1.4  SITE NAME AND LOCATION

The test site is the City of San Diego’s Aqua 2000 Research Center at 1500 Wueste
Road in Chula Vista, California.

1.4.1 Site Background Information

The Agua 2000 Research Center was established in 1995 to conduct most of the
research work related to the water repurification project of the City of San Diego. The
Center has dedicated two full time operators and one supervisor with substantial
experience in evaluating emerging water treatment systems. Sufficient influent water
supply, electrical power, pipelines and proper drainage lines will be provided to the
treatment train. Easy access to each process component in the treatment train will be

@}) 1-5



i
3
it

NSF FOD Section 1

provided for efficient operation. The UV manufacturer will provide the UV equipment
required for the proposed field testing.

1.4.2 Source/Feed Water Quality

Particles and dissolved contaminants can interfere with UV light transmission and
reduce inactivation efficiency. The NSF protocol is therefore applicable to the use of
UV technology for treating high quality water (<5 NTU turbidity and >80% transmittance
at 1 cm) sources including treated surface water supplies of consistent high quality.
The feedwater for the UV testing is full-scale plant effluent water from the OWTP.
OWTP is a conventional water treatment plant with a design capacity of 40 MGD. The
plant operates at an average flow rate of 30 MGD. The plant draws water from Otay
Lake, and potassium permanganate is added as a pre-oxidant when necessary for
taste and odor control. The water is then dosed with ferric chloride and cationic
polymer at the rapid mix, and passed through flocculation basins to a sedimentation
basin. The sedimentation basin effluent is dosed again with cationic polymer to act as a
filter aid, and chlorinated. The water is then filtered through sand and anthracite filter
beds, and then ammonium hydroxide and chlorine are added for chloramine formation,
and the pH is adjusted to 8 with caustic for corrosion control. Feed water for the
UVSwift System will be obtained directly after the filters, prior to the addition of
ammonium hydroxide and chlorine. If residual chlorine is still present in the filtered
effluent, it may be necessary to add a dechlorinating agent such as sodium thiosulfate
upstream of the UV reactor. In the event that filtered cannot be made available due to
site restrictions, plant effluent will be used as feedwater to the UV system. Sodium
bisulfite will be added ahead of the UV system to quench residual combined chlorine.

Figure 1-2 illustrates OWTP effluent water quality for the period of January 2000
through December 2000, for alkalinity, hardness, caicium, magnesium, total chlorine
and TOC, and for the period of January 1996 through December 1996 for the UV-254

absorbance and % UV transmittance.

The plant effluent water guality in terms of key parameters is illustrated in Figure 1-2.
Total hardness ranged from 138 to 173 mg/L as CaCOs3, alkalinity ranged from 161 fo
172 mg/L as CaCOs3, calcium ranged from 38 to 41 mg/L., and magnesium ranged from
11 to 19 mg/L. Turbidity was consistently less than 0.2, typical of filtered waters, and
ranged from 0.10 to 0.15 NTU. The levels of organic material, as quantified by total
organic carbon (TOC), were moderate to high in the plant effluent. The TOC range was
4.4 to 6.6 mg/L and total chlorine concentration was consistent at approximately 2.5

mg/L.

The NSF Protocol lists the following critical feedwater quality factors that can influence
UV system performance:

@) 1-6



[

i

NSF FOD Section 1

High turbidity, often occurring during spring run-off. Particulate load may absorb or
interfere with UV radiation.

Seasonal algal blooms. Algae absorb and interfere with UV radiation.

Natural organic matter, which can be higher in some waters during the autumn.
Organic matter may absorb UV radiation, and may contribute to fouling of the lamp
surfaces.

fron, nitrate, pH, alkalinity and hardness, which may vary seasonally for some
waters, can contribute to fouling of the lamp suifaces, scaling of the quartz sleeves,
or may absorb UV radiation.

Low transmittance at 1 cm would also impact the efficiency of UV radiation.

Effluent from the OWTP exhibits most of the key water quality conditions cited above as
potentially impacting UV performance. These include high hardness and pH {(138-173
mg/L as CaCOj for hardness and 7.7-8.4 for pH), moderately high natural organic
matter (as quantified by TOC), which fluctuates substantially throughout the year (4.4-
6.6 mg/L) and low transmittance at 1 cm (83-87%). These water quality parameters
represent critical conditions for UV scaling and absorption of UV radiation and a good
opportunity to evaluate the restoration of UV irradiance following cleaning of the lamps.



NSF FOD Section 1
OWTP Effluent Alkalinity, Hardness, Calcium, and Magnesium j
e 200
o Alkalinity
Q 3 180
- [ - S - T T el
8% | T T g ®obEow g .
a2 = - Hardness
2 E 140 oo g
£ g 120 -
% E 160 | |
£ 3 80 |
£ E 60
_-o_é; g 43 - B . SRIET R WPy A& g, A A A A Calcium
= - .
E ‘:Ju 20 . B B B g @ Y B Magnesium
= 0 - ‘ ‘ ‘ . -
Dec-99 Jan-00 Mar-00 May-00 Jun-G0 Aug-00 Oct-00 Nov-00 Jan-01
| Month
! ocercee ,,J
OWTP Effluent TOC and Total Chlorine
§ 10
ot
£ s
3 8
g
8 7 @ TOC
g5 & g *
59 5 T ey e
= £ ?
] 4
g 3 .
= & J—— DA - P — P +* &
2 2 Total Chiorine
o 1 4
o
o 0 . ‘ : ‘ ‘ - \
Deac-89 Jan-00 Mar-00 May-00 Jun-00 Aug-00 Oct-00 Nov-00 Jan-01
Month J
OWTP Effluent UV-254 Absorbance and Transmittance
0.100 100%
. -
.090 - % Transmittance N . 1 age
£ oo e 1 80%
= A e B i
s 0.070 tv-254 A . A . . ] 70% o
@ & IS & "~ , g
g 0060 A 1 60% &
€ 0050 50% E
2 0
2 0.040 + 40% §
% 0030 +30%
g 0.020 - | 20%
0.010 A 10%
0.000 " - " " - - 0%
Qct-95 Dec-95  Feb-96 Mar-896  May-58 Jul-86 Aug-96 Oct-96 Dec-96  Jan-07
Month J

Figure 1-2
OWTP Effluent Water Quality



Rl

NSE FOD Section 1

1.4.3 Test Site Description

Figure 1-3 is a schematic diagram of the proposed testing site and the location of the
UV system. Below is a list of the facilities and equipment that are currently available at

the proposed pilot site.

Structural

¢ & » & & @

Enclosures appropriate to the NEMA rating of the unit

Potable water connections.

No drainage system connected to a wastewater plant. Effluent will be collected,